
  

 

Illustrated Parts Catalogue 

for 

 

 

Type: Sport Star RTC 

Document No.: ERTC027-12-AS 

Date of Issue:  1.9.2016 

Revision: 4 

 

Copyright É 2015 

Evektor, spol. s r.o. 

Airplane producer: 

EVEKTOR-AEROTECHNIK, a.s. 

686 04 Kunovice ï Leteck§ 1394 

Czech Republic 

www.evektor.com  

http://www.evektor.com/


 

 
ILLUSTRATED PARTS CATALOGUE 

 

 

 

2 Revision 1 2015-06-12 

 

Doc. No. ERTC027-12-AS 

 

Intentionally Left Blank 

 



 

 
ILLUSTRATED PARTS CATALOGUE 

 

 

2015-08-12 Revision 2 3 
  

Doc. No. ERTC027-12-AS 

 
 

0 TECHNICAL INFORMATION 

 



 

 
ILLUSTRATED PARTS CATALOGUE 

 

 

 

4 Revision 4 2016-09-01 

 

Doc. No. ERTC027-12-AS 

0.1 Table of Contents 

0 TECHNICAL INFORMATION ............................................................................................ 3 

0.1 Table of Contents ........................................................................................................ 4 

0.2 Introduction ................................................................................................................. 6 

0.3 TC Holder ................................................................................................................... 6 

0.4 Airplane Manufacturer ................................................................................................. 6 

0.5 Log of Revisions ......................................................................................................... 7 

0.6 List of Effective Pages ................................................................................................. 9 

0.7 Overview ................................................................................................................... 12 

0.8 Figures ...................................................................................................................... 12 

0.9 Instruction for Illustrated Parts Catalogues ................................................................ 12 

0.10 Aircraft Assembly ...................................................................................................... 12 
1 FUSELAGE ..................................................................................................................... 13 

1.1 Titling Canopy ........................................................................................................... 14 

1.2 Tail skid ..................................................................................................................... 20 

1.3 Engine bed ................................................................................................................ 22 

1.4 Engine cowlings ........................................................................................................ 24 

1.5 Fuselage-central section ........................................................................................... 26 

1.5.1 Fuselage-central section, skins, parts ................................................................. 28 

1.5.2 Fuselage-central section, parts ........................................................................... 32 

1.5.3 Landing gear beam (S1 00-05 01) ...................................................................... 40 

1.5.4 Fuselage-rear section, skins parts ....................................................................... 44 
2 WING .............................................................................................................................. 51 

2.1 Fuel tank venting ....................................................................................................... 52 

2.1.1 Wing mounting .................................................................................................... 54 

2.1.2 Wing mounting .................................................................................................... 56 

2.1.3 Wing modification-A715 Landing light ................................................................. 58 

2.1.4 Wing and wing fairings ........................................................................................ 60 

2.1.5 Ailerons, flaps ..................................................................................................... 62 

2.1.6 Fuel tank, fuel caps, pitot tube holder ................................................................. 64 
3 TAIL UNITS ..................................................................................................................... 67 

3.1 Tail units ................................................................................................................... 68 
4 CONTROLS .................................................................................................................... 71 

4.1 Controls .................................................................................................................... 72 
5 LANDING GEAR ............................................................................................................. 75 

5.1 Nose landing gear ..................................................................................................... 76 

5.2 Main Ianding gear ..................................................................................................... 80 

5.2.1 Tyre / tube .......................................................................................................... 82 

5.3 Wheel pants .............................................................................................................. 84 

5.3.1 Main wheel cover attachment ............................................................................. 86 

5.4 Brake system (four pumps system) ........................................................................... 88 

5.4.1 Brake pump ........................................................................................................ 90 



 

 
ILLUSTRATED PARTS CATALOGUE 

 

 

2016-09-01 Revision 4 5 
 

Doc. No. ERTC027-12-AS 

5.4.2 Double brake pump ............................................................................................. 92 

5.4.3 Brake cylinder ..................................................................................................... 94 

5.4.4 Brake system ...................................................................................................... 96 

5.4.5 Brake system .................................................................................................... 100 

5.5 Rudder and flaps control.......................................................................................... 102 

5.6 Pedal assy. LH (S4 70-00 01), Pedal assy. RH (S4 70-01 01) ................................. 106 

5.7 Parking brake .......................................................................................................... 108 
6 POWER UNIT ................................................................................................................ 111 

6.1 Exhaust system ....................................................................................................... 112 

6.2 Electric fuel pump .................................................................................................... 114 

6.3 Water cooling .......................................................................................................... 116 

6.4 Oil system installation .............................................................................................. 118 

6.5 Heating and windshield air blowing .......................................................................... 122 
7 INSTALLATION ............................................................................................................. 125 

7.1 Electrical system ..................................................................................................... 126 

7.2 Electric trim tab control ............................................................................................ 128 

7.3 Stall warning system ................................................................................................ 130 

7.4 Cockpit lighting for Koger sunshade ........................................................................ 132 

7.5 Fuel system installation ........................................................................................... 134 
8 COCKPIT EQUIPMENT ................................................................................................. 137 

8.1 Cockpit equipment ................................................................................................... 138 

8.2 Koger sunshade ...................................................................................................... 142 

8.3 Ground equipment ................................................................................................... 144 

8.4 Spare connecting parts S0 00-15 01S ..................................................................... 146 

8.5 Instrument board shelter for NVFR .......................................................................... 150 
 

 



 

 
ILLUSTRATED PARTS CATALOGUE 

 

 

 

6 Revision 1 2015-06-12 

 

Doc. No. ERTC027-12-AS 

0.2 Introduction 

This Illustrated Parts Catalogue is valid only for SportStar RTC airplane. 

For parts order use Spare Parts Order form enclosed in this catalogue or in Appendices 

of the Airplane Maintenance Manual. 

0.3 TC Holder 

EVEKTOR, spol. s r.o. 

Leteck§ 1008 

686 04 Kunovice 

Czech Republic 

Tel.: +420 572 537 428 

Fax: +420 527 537 901 

e-mail: evektor@evektor.cz 

www.evektor.com 

0.4 Airplane Manufacturer 

EVEKTOR-AEROTECHNIK, a.s. 

Leteck§ 1384 

686 04 Kunovice 

Czech Republic 

Tel.: +420 572 537 316 

Fax: +420 527 537 900 

e-mail: marketing@evektor.cz 

www.evektor.com 

 

 

mailto:evektor@evektor.cz
http://www.evektor.com/
mailto:marketing@evektor.cz
http://www.evektor.com/


 

 
ILLUSTRATED PARTS CATALOGUE 

 

 

 

2016-09-01 Revision 4 7 
 

Doc. No. ERTC027-12-AS 

0.5 Log of Revisions 

All revisions or supplements to this Manual are issued in form of revisions, which will 

have new or changed pages as an appendix and the list of which is shown in the Log of 

Revisions table. 

Rev. 

No. 

Affected Pages Description Date of 

Approval 

Inserted by /  

Date 

1 All pages. Corrections and new 

information added. 

2015-06-12 Evektor 

2015-06-12 

2 1, 3, 7, 9, 10, 83, 95 Corrections and new 

information added. 

  2015-08-12 Evektor 

2015-08-12 

3 1, 7, 9, 10, 14, 15, 90, 

91, 108, 109, 113, 

120, 121 128, 129, 

130 

Corrections and new 

information added. 

  2016-01-31 Evektor 

2016-02-01 

4 1, 4, 5, 7, 9, 10 , 69,  

97 to 152 

Corrections and new 

information added. 

2016-09-01 Evektor 

2016-09-01 

     



 

 
ILLUSTRATED PARTS CATALOGUE 

 

 

 

8 Revision 1 2015-06-12 

 

Doc. No. ERTC027-12-AS 

Rev. 

No. 

Affected Pages Description Date of 

Approval 

Inserted by /  

Date 

     



 

 
ILLUSTRATED PARTS CATALOGUE 

 

 

 

2016-09-01 Revision 4 9 
 

Doc. No. ERTC027-12-AS 

0.6 List of Effective Pages 

Page Date Page Date Page Date 

1 2016-09-01 28 2015-06-12 55 2015-06-12 

2 2015-06-12 29 2015-06-12 56 2015-06-12 

3 2015-06-12 30 2015-06-12 57 2015-06-12 

4 2016-09-01 31 2015-06-12 58 2015-06-12 

5 2016-09-01 32 2015-06-12 59 2015-06-12 

6 2015-06-12 33 2015-06-12 60 2015-06-12 

7 2016-09-01 34 2015-06-12 61 2015-06-12 

8 2015-06-12 35 2015-06-12 62 2015-06-12 

9 2016-09-01 36 2015-06-12 63 2015-06-12 

10 2016-09-01 37 2015-06-12 64 2015-06-12 

11 2015-06-12 38 2015-06-12 65 2015-06-12 

12 2015-06-12 39 2015-06-12 66 2015-06-12 

13 2015-06-12 40 2015-06-12 67 2015-06-12 

14 2016-01-31 41 2015-06-12 68 2015-06-12 

15 2016-01-31 42 2015-06-12 69 2016-09-01 

16 2015-06-12 43 2015-06-12 70 2015-06-12 

17 2015-06-12 44 2015-06-12 71 2015-06-12 

18 2015-06-12 45 2015-06-12 72 2015-06-12 

19 2015-06-12 46 2015-06-12 73 2015-06-12 

20 2015-06-12 47 2015-06-12 74 2015-06-12 

21 2015-06-12 48 2015-06-12 75 2015-06-12 

22 2015-06-12 49 2015-06-12 76 2015-06-12 

23 2015-06-12 50 2015-06-12 77 2015-06-12 

24 2015-06-12 51 2015-06-12 78 2015-06-12 

25 2015-06-12 52 2015-06-12 79 2015-06-12 

26 2015-06-12 53 2015-06-12 80 2015-06-12 

27 2015-06-12 54 2015-06-12 81 2015-06-12 



 

 
ILLUSTRATED PARTS CATALOGUE 

 

 

 

10 Revision 4 2016-09-01 

 

Doc. No. ERTC027-12-AS 

Page Date Page Date Page Date 

82 2015-06-12 111 2016-09-01 140 2016-09-01 

83 2015-08-12 112 2016-09-01 141 2016-09-01 

84 2015-06-12 113 2016-09-01 142 2016-09-01 

85 2015-06-12 114 2016-09-01 143 2016-09-01 

86 2015-06-12 115 2016-09-01 144 2016-09-01 

87 2015-06-12 116 2016-09-01 145 2016-09-01 

88 2015-06-12 117 2016-09-01 146 2016-09-01 

89 2015-06-12 118 2016-09-01 147 2016-09-01 

90 2016-01-31 119 2016-09-01 148 2016-09-01 

91 2016-01-31 120 2016-09-01 149 2016-09-01 

92 2016-01-31 121 2016-09-01 150 2016-09-01 

93 2015-06-12 122 2016-09-01 151 2016-09-01 

94 2015-06-12 123 2016-09-01 152 2016-09-01 

95 2015-08-12 124 2016-09-01   

96 2015-06-12 125 2016-09-01   

97 2016-09-01 126 2016-09-01   

98 2016-09-01 127 2016-09-01   

99 2016-09-01 128 2016-09-01   

100 2016-09-01 129 2016-09-01   

101 2016-09-01 130 2016-09-01   

102 2016-09-01 131 2016-09-01   

103 2016-09-01 132 2016-09-01   

104 2016-09-01 133 2016-09-01   

105 2016-09-01 134 2016-09-01   

106 2016-09-01 135 2016-09-01   

107 2016-09-01 136 2016-09-01   

108 2016-09-01 137 2016-09-01   

109 2016-09-01 138 2016-09-01   

110 2016-09-01 139 2016-09-01   



 

 
ILLUSTRATED PARTS CATALOGUE 

 

 

 

2015-06-12 Revision 1 11 
 

Doc. No. ERTC027-12-AS 

Page Date Page Date Page Date 

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      



 

 
ILLUSTRATED PARTS CATALOGUE 

 

 

 

12 Revision 1  2015-06-12 

 

Doc. No. ERTC027-12-AS 

0.7 Overview 

This Illustrated Parts Catalogue lists items of spare parts composing Evektor SportStar 

RTC airplane. 

0.8 Figures 

The group name and drawing number are showed at the top: 

0.9 Instruction for Illustrated Parts Catalogues 

For repairs use original spare parts Evektor only. 

For spare parts order please use ñSPORTSTAR RTC AIRPLANE FAILURE CARDò from 

Airplane Maintenance Manual (AMM) - see section 8.1 of AMM. 

0.10 Aircraft Assembly 

Fuselage 

Wing 

Tail Units 

Flight Controls 

Landing Gear 

Power Unit 

Installations 

Cockpit Equipment 

Optional Equipment 

  



 

 
ILLUSTRATED PARTS CATALOGUE 

 

 

 

2015-06-12 Revision 1 13 
 

Doc. No. ERTC027-12-AS 

 

1 FUSELAGE 

 



 

 
ILLUSTRATED PARTS CATALOGUE 

 

 

 

14 Revision 3 2016-01-31 

 

Doc. No. ERTC027-12-AS 

 

FUSELAGE 

1.1 Titling Canopy 

 

 

 

 

 

 

 

 

 

 

 

 



 

 
ILLUSTRATED PARTS CATALOGUE 

 

 

 

2016-01-31 Revision 3 15 
 

Doc. No. ERTC027-12-AS 

 FUSELAGE 

1.1 Titling Canopy 

Pos. Order 
number 

Designation Qty Standard Note 

010 701447 Venting window LH 1   

020 701448 Venting window RH 1   

021 701480 Rail set for sliding vent window LH 1   

022 701481 Rail set for sliding vent window RH 1   

023 701466 Flap for sliding vent window LH 1   

024 701467 Flap for sliding vent window RH 1   

030 004993 Screw M3x10 16   

040 038237 Washer 3.7 16   

 



 

 
ILLUSTRATED PARTS CATALOGUE 

 

 

 

16 Revision 1 2015-06-12 

 

Doc. No. ERTC027-12-AS 

 
FUSELAGE 

1.1 Titling Canopy 

 

 

 

29

1

23

34

12
11 17

18

28

701,70236

22

40
30

16

14

31

35

13

25

41

31

33
20

19

15

27

26

5

21

8



 

 
ILLUSTRATED PARTS CATALOGUE 

 

 

 

2015-06-12 Revision 1 17 
 

Doc. No. ERTC027-12-AS 

 
FUSELAGE 

1.1 Titling Canopy  (S1 55-66 01) 

Pos. Order number Designation Qty Standard Note 

001 S1 65-68 01 Tinted canopy 1   

005 S1 65-74 01 Lock - set 1   

008 S1 55-75 21 Nut 1   

011 S1 65-04 21 Lock sheet 1   

012 S1 74-06 21 Spacer 2   

013 S1 65-01 21 Hinge nut 2   

014 S1 65-02 21 Fork 2   

015 S1 65-03 21 Lock pin 1   

016 S1 65-05 21 Pin 2   

017 S1 65-07 21 Lock lever 1   

018 761559 Rack 2   

019 E5 00-30 21 Bolt - modified 2   

020 S1 65-08 21 Spacer 2   

021 097590 Lamella lock FAB 1370/1 1   

022 079985 Gas strut 2   

023 078676 Handle 1   

025 002053 Bolt M6x20 4 
ISO 4017 

DIN 933 
 

026 011870 Screw M4x16 3 
ISO 10642   

DIN 7991 
 

027 009776 Bolt M5x30 2 
ISO 2009 

DIN 963 A 
 

028 S1 57-07 21 Guiding pin groove LH 1   

029 S1 57-07 22 Guiding pin groove RH 1   

030 033870 Nut M8 3 
DIN 980 V 

ISO 7042 
 

031 035416 Nut M6 6 DIN 985  

033 031901 Nut M 6 2 
ISO 4035 

DIN 439 B 
 

034 033601 Nut M 4 3 OST 1 33260-89  



 

 
ILLUSTRATED PARTS CATALOGUE 

 

 

 

18 Revision 1 2015-06-12 

 

Doc. No. ERTC027-12-AS 

 
FUSELAGE 

1.1 Titling Canopy  (S1 55-66 01) 

Pos. Order number Designation Qty Standard Note 

035 038206 Washer 6.4 8 
ISO 7089 

DIN 125 A 
 

036 038208 Washer 8.4 2 
ISO 7089 

DIN 125 A 
 

040 074975 Ring lock 5 2 DIN 6799  

041 048155 
Adjustable rod eye with  

a swivel 
2 SM 6  

042 S1 65-02 01 Strut hinge 2   

701 047590 Blind rivet 3.2x9.5 20 AVEX 1604-0412  

702 047560 Rivet 3.2x7.9 4 AVEX 1691-0410  

 

 
 



 

 
ILLUSTRATED PARTS CATALOGUE 

 

 

 

2015-06-12 Revision 1 19 
 

Doc. No. ERTC027-12-AS 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Intentionally Left blank 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

 
ILLUSTRATED PARTS CATALOGUE 

 

 

 

20 Revision 1 2015-06-12 

 

Doc. No. ERTC027-12-AS 

 

FUSELAGE 

1.2 Tail skid 

 

 

 

23 

23 

03 

02 

05 

22 

20 

04 

22 

21 

01 

701 

700 



 

 
ILLUSTRATED PARTS CATALOGUE 

 

 

 

2015-06-12 Revision 1 21 
 

Doc. No. ERTC027-12-AS 

  

 
FUSELAGE 

1.2 Tail skid  (S1 00-07 01, S1 00-13 01) 

Pos. Order number Designation Qty Standard Note 

001 E1 01-34 21 Spur 1   

002 E1 01-35 21 Spur support 1   

003 S1 01-40 21 Anchoring eye 1   

004 E1 01-33 21 L-Shaped extrusion 1   

005 S1 01-36 21 Spur coupling 1   

020 033604 Nut M5 2 OTS 1 33260-89  

021 033655 Nut M5 1 ONL 3243  

022 038193 Washer 5.3 3 
ISO 7089 

DIN 125 A 
 

023 007361 Screw M 5x20 3 CSN 02 1143.54  

700 047590 Blind rivet 3.2x9.5 6 AVEX 1604-0412  

701 043550 Rivet 3.5x10 7 CSN 02 2302.5  

 



 

 
ILLUSTRATED PARTS CATALOGUE 

 

 

 

22 Revision 1 2015-06-12 

 

Doc. No. ERTC027-12-AS 

 

FUSELAGE 

1.3 Engine bed 

 

 

 



 

 
ILLUSTRATED PARTS CATALOGUE 

 

 

 

2015-06-12 Revision 1 23 
 

Doc. No. ERTC027-12-AS 

  

 
FUSELAGE 

1.3 Engine bed (S6 71-00 01, S6 00-63 01) 

Pos. Order number Designation Qty Standard Note 

001 E0 06-00 01 Engine bed - model 2011 1   

002 766129 Silentblock retainer 6   

003 766134 Silentblock spacing tube 4   

004 768149 Silentblock 8   

005 766132 Washer 4   

006 E0 01-58 21 Washer 2   

007 E0 01-61 21 Bracket 4   

008 S6 71-01 21 Washer 4   

009 S6 71-00 21 Bolt 4   

107 E6 02-20 21 Bolt 3   

115 SG6 04-03 21 Plug 4   

137 037210 Washer 10.2 6 
DIN 7980 

CSN 02 1740.05 
 

139 039655 Cotter pin 2x32 4 
ISO 1234 

CSN 02 1781.05 
 

701 047560 Rivet 3.2x7.9 8 AVEX 1691-0410  

 



 

 
ILLUSTRATED PARTS CATALOGUE 

 

 

 

24 Revision 1 2015-06-12 

 

Doc. No. ERTC027-12-AS 

 

FUSELAGE 

1.4 Engine cowlings 
 

 



 

 
ILLUSTRATED PARTS CATALOGUE 

 

 

 

2015-06-12 Revision 1 25 
 

Doc. No. ERTC027-12-AS 

  

 
FUSELAGE 

1.4 Engine cowlings ( S6 32-33 01,  S6 32-34 01)  

Pos. Order number Designation Qty Standard Note 

001 S6 32-33 01 Upper engine cover 1   

002 S6 32-34 01 Lower engine cover assy 1   

005 E6 30-30 01 Service door 1 E6 30-30 01  

006 E6 30-30 21 Closing edge 110 1 E6 30-30 21  

012 766399   Camlock 11   

013 004985 Screw M4x12 10 ECO-FIX  

014 033651 Nut M4 10 OST 1 33264-89  

015 084934 Mat Mikra 400x150 1   

016 085440 
Leatherete black  

vinytol 2100x20 
1 CSN 64 7003  

017 038237 Washer 3.7 10 DIN 125  

700 047560 Rivet 3.2x7.9 12 AVEX 1691-0410  

701 047590 Rivet 3.2x9.5 44 AVEX 1604-0412  

 



 

 
ILLUSTRATED PARTS CATALOGUE 

 

 

 

26 Revision 1 2015-06-12 

 

Doc. No. ERTC027-12-AS 

 

FUSELAGE 

1.5 Fuselage-central section 

 

 



 

 
ILLUSTRATED PARTS CATALOGUE 

 

 

 

2015-06-12 Revision 1 27 
 

Doc. No. ERTC027-12-AS 

  

 
FUSELAGE 

1.5 Fuselage-central section (S1 60-02 01) 

Pos. Order number Designation Qty. Standard Note 

001 S1 56-57 01 Fixed frame 1   

002 S1 60-01 21 Upper front sheet 1   

005 S1 57-02 21 Rear glass ï tinted 1   

010 033651 Nut M4 17 OST 1 33264-89  

011 035410 Nut M 4 2 9408-2415  

012 051165 Gland 1   

013 076821 Bushing 8x1  2 CSN 63 3881.3  

014 056105 (0.80m) Tubclair hose   1   

701 047560 Rivet 3.2x7.9 140 AVEX 1691-0410  

702 047590 Rivet 3.2x9.5 34 AVEX 1604-0412  

 



 

 
ILLUSTRATED PARTS CATALOGUE 

 

 

 

28 Revision 1 2015-06-12 

 

Doc. No. ERTC027-12-AS 

 

FUSELAGE 

1.5.1  Fuselage-central section, skins, parts 

 

 






















































































































































































































































